RDMOTO CZECH REPUBLIC
info@rdmoto.eu
www.rdmoto.eu

CF110KD-SL0O1-K

KTM 790 Duke 2018-2019

KTM 890 Duke 2020-

ID | Description Cat.no. Pcs ID | Description Cat.no. Pcs
1 | Frame CF110 1 1 | Frame CF110 1
2 | Steel adapter X113 1 2 | Steel adapter X113 1
3 Bolt M10x60mm 1048 2 3 | Bolt M10x60mm 1048 2
4 | Dural. roller d=8mm 1334 1 4 | Dural. roller d=8mm 1334 1
5 Bolt M10x55mm 1002 1 5 | Bolt M10x55mm 1002 1
6 | Dural. roller d=10mm 111 1 6 | Dural. roller d=10mm 111 1
7 | Washer M10 804 3 7 | Washer M10 804 3
8 | Plastic cover M10 X4 1 8 | Plastic cover M10 X4 1
9 | Bolt M10x80mm 853 1 9 | Dural. roller d=39mm 1304 1
10 | Dural. roller d=13mm 1279 1 10 | Dural. roller d=25mm 1277 1
11 | Dural. roller d=23mm 1278 1 11 | Hexagon bolt M8x25mm 815 1
12 | Hexagon bolt M8x25mm 815 1 12 | Dural. roller 317 1
13 | Dural. roller 317 1 13 | Bolt M10x70mm 851 1
14 | Bolt M10x70mm 851 1 14 | Dural. roller d=70mm 1280 1
15 | Dural. roller d=70mm 1280 1 15 | Silenblok X34 1
16 | Silenblok X34 1 16 | Sticker RDmoto 1
17 | Sticker RDmoto 1 17 | Bolt M6x25mm 877 3
18 | Bolt M6x25mm 877 3 18 | Bolt M4x16mm 876 2
19 | Bolt M4x16mm 876 2 19 | Washer M8 802 1
20 | Washer M8 802 1

21 | Crash slider SLO1-K 1 21 | Crash slider SLO1-K 1
22 | Cover for crash slider capSL-K 1 22 | Cover for crash slider capSL-K 1

We recommend using a medium-strength thread adhesive.




RDMOTO CZECH REPUBLIC
info@rdmoto.eu
www.rdmoto.eu

Instruction :

1.) First install the steel cut parts on both sides (same bolts +
L + P rollers) see photo.

Adapter ID.2 + bolt
M10 ID.3 + washer
M10 ID.7 + dural.
roller ID.6 (Ienght
10mm)

Bolt M10 ID.3 +

washer M10 ID.7

+ dural.roller ID .4
(Ienght 8mm)

2.) Mount sliders and roller with silenblock (L + P side same)
on frames.

3.) Then use the M10 bolts and rollers to attach the protective
frame (one side first)

4.) Follow the same procedure when installing the other side.




RDMOTO CZECH REPUBLIC
info@rdmoto.eu
www.rdmoto.eu

Right side

Bolt M10 ID.5 +
washer M10 ID.7 +
dural. roller ID.10
(Ienght 25mm) +
cover M10 ID.8

Bolt M10ID.13 +
roller ID.12 + bolt
M6 ID.17 + bolt M4

Bolt original + dural.
roller ID.9 (lenght
39mm)

Bolt M8 ID11 +
washer M8 ID.19




RDMOTO CZECH REPUBLIC
info@rdmoto.eu
www.rdmoto.eu

Bolt M10 ID.14 + Left side
roller ID.13 + bolt

M6 ID.18 + bolt M4
ID.19

Bolt M10 ID.5 +
washer M10 ID.7 +
dural. roller ID.11
(lenght 23mm) +
cover M10 ID.8

" Bolt M8 IDI2 +
washer M8 1D.20

Y

Bolt M10 ID.9 + dural.
roller ID.10 (Ienght 13mm)

Dural. roller ID.15 +
silenblok ID.16




